

CERTIFICATE OF CONFORMITY

FOR RESISTANCE TO UV

REPORT NUMBER :

TURT220127896

DATE IN :

02 November, 2022 (15:17)

COMPANY NAME :

Elkay Kimyasal Maddeler San. ve Tic. A.Ş

DATE OUT :

17 November, 2022

ADDRESS :

Cumhuriyet Mah. İsmet İnönü Cad. No:35 Çayırova / Kocaeli
Tel: 0282 751 21 87

SAMPLE DESCRIPTION :

One sample of Black Kitchen Shink



TEST METHOD AND RESULTS

TEST	SAMPLE
FLUORESCENT UV LAMP EXPOSURE	PASSED

DETAILS

FLUORESCENT UV LAMP EXPOSURE
ISO 4892-3:2016

Test Procedure

TYPE OF DEVICE: ATLAS UV
TEST EXPOSURE TIME: 96 hours

RESULT

No change in appearance

REQUIREMENT

No requirement

Ezgi Aleyna Arı
Senior Customer Care ExecutiveIsmail Avcıoğlu
Toys (HL) Laboratory & Business
Development Manager

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered.

220127894

220127894

CERTIFICATE OF CONFORMITY

FOR RESISTANCE TO CORROSION

REPORT NUMBER :
TURT220127897DATE IN :
02 November, 2022 (15:17)COMPANY NAME :
Elkay Kimyasal Maddeler San. ve Tic. A.ŞDATE OUT :
09 November, 2022ADDRESS :
Cumhuriyet Mah. İsmet İnönü Cad. No:35 Çayırova / Kocaeli
Tel: 0282 751 21 87SAMPLE DESCRIPTION :
One sample of Black Kitchen Shink

TEST METHOD AND RESULTS

TEST	SAMPLE
SALT SPRAY (FOG) (96 Hours)	PASSED

DETAILS

Salt Spray (FOG) (96 Hours)
ISO 9227:2017

Test Procedure

Exposure Time: 96 hours

RESULT

No defect

REQUIREMENT

No requirement

Protection Ratings (Rp): 9
Appearance Ratings (Ra): 9
Performance Ratings: 9/9 sAEzgi Aleyna Arı
Senior Customer Care ExecutiveIsmail Avcıoğlu
Toys (HL) Laboratory & Business
Development Manager

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered.

220127897

220127897

CERTIFICATE OF CONFORMITY

FOR RESISTANCE TO WEIGHT

REPORT NUMBER :
TURT220127898DATE IN :
02 November, 2022 (15:18)COMPANY NAME :
Elkay Kimyasal Maddeler San. ve Tic. A.ŞDATE OUT :
16 November, 2022ADDRESS :
Cumhuriyet Mah. İsmet İnönü Cad. No:35 Çayırova / Kocaeli
Tel: 0282 751 21 87SAMPLE DESCRIPTION :
One sample of Black Kitchen Shink

TEST METHOD AND RESULTS

TEST	SAMPLE
WEIGHT HOLDING TEST (20 KG)	PASSED

DETAILS

WEIGHT HOLDING TEST (20 KG)
In House Test Method

	RESULT	REQUIREMENT
96 hours with loaded 20 kg	Damage was not observed	No damage should be observed after 96 hours with loaded 20 kg

Ezgi Aleyna Arı
Senior Customer Care ExecutiveIsmail Avcıoğlu
Toys (HL) Laboratory & Business
Development Manager

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered.

220127898
220127898

CERTIFICATE OF CONFORMITY

FOR RESISTANCE TO HEAT

REPORT NUMBER :
TURT220127893**DATE IN :**
02 November, 2022 (15:15)**COMPANY NAME :**
Elkay Kimyasal Maddeler San. ve Tic. A.Ş**DATE OUT :**
14 November, 2022**ADDRESS :**
Cumhuriyet Mah. İsmet İnönü Cad. No:35 Çayırova / Kocaeli
Tel: 0282 751 21 87**SAMPLE DESCRIPTION :**
One sample of Black Kitchen Shink

TEST METHOD AND RESULTS

TEST	SAMPLE
RESISTANCE TO SPILLING BOILING WATER	PASSED

DETAILS

RESISTANCE TO SPILLING BOILING WATER

In House Test Method

	RESULT	REQUIREMENT
10 cycles	No visible change after 10 cycle	No visible change

cycle test conditions: 2.7 liters of boiling water poured into the sink

Ezgi Aleyna Arı
Senior Customer Care ExecutiveIsmail Avcioğlu
Toys (HL) Laboratory & Business
Development Manager

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered.

220127893
220127893

CERTIFICATE OF CONFORMITY

FOR RESISTANCE TO HEAT

REPORT NUMBER :

TURT220127894

DATE IN :

02 November, 2022 (15:17)

COMPANY NAME :

Elkay Kimyasal Maddeler San. ve Tic. A.Ş

DATE OUT :

17 November, 2022

ADDRESS :

Cumhuriyet Mah. İsmet İnönü Cad. No:35 Çayırova / Kocaeli
Tel: 0282 751 21 87

SAMPLE DESCRIPTION :

One sample of Black Kitchen Shink

TEST METHOD AND RESULTS

TEST	SAMPLE
HEAT RESISTANCE	PASSED

DETAILS

RESISTANCE TO SPILLING BOILING WATER

In House Test Method

Test Conditions for 1 cycle

25 cm diameter pot was used

2.7lt of boiling water was used

Waiting time 10 munites

RESULT

No visible change

REQUIREMENT

No visible change after 10 cycle

Ezgi Aleyna Arı
Senior Customer Care Executive

Ismail Avcıoğlu
Toys (HL) Laboratory & Business
Development Manager

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered.

220127894

220127894

CERTIFICATE OF CONFORMITY

FOR RESISTANCE TO SCRATCH

REPORT NUMBER :
TURT220127895**DATE IN :**
02 November, 2022 (15:17)**COMPANY NAME :**
Elkay Kimyasal Maddeler San. ve Tic. A.Ş**DATE OUT :**
09 November, 2022**ADDRESS :**
Cumhuriyet Mah. İsmet İnönü Cad. No:35 Çayırova / Kocaeli
Tel: 0282 751 21 87**SAMPLE DESCRIPTION :**
One sample of Black Kitchen Shink

TEST METHOD AND RESULTS

TEST	SAMPLE
SCRATCH RESISTANCE	PASSED
RESISTANCE TO COLOR CHANGE	PASSED

DETAILS

HTM TL.2.1145 Kitchen Cleaners Performance Test (Based on SOFW J 132-5:2006)

Quality recommendations issued by the Industrieverband Körperpflege- und Waschmittel e.V. (IKW-The German Cosmetics, Toilets, Perfumes and Detergents Association), Department of Cleaning and Maintenance Products.

RESULTNo scratches
Color loss slight**Test Procedure****Oily Stain:** Knorr Meat Sauce**Test Products and Dosages**

- Domestos Yoğun Kıvamlı Çamaşır Suyu 5 g
- Cif Krem Amonyak 5 g

Shink panel were stained by using Knorr meat sauce. After staining, shink panel were dried 200°C for 1 hour in the oven. After they were kept in room temperature for 24 hours. 5g of product was absorbed homogenously on a moisturized the green side of the sponge with distilled water. The green side of the sponge was attach on the rubbing machine and the rubbing process was performed with 1 Kg weight 20 cycle per minute on a greased shink panel.

Ezgi Aleyna Arı
Senior Customer Care Executive

Ismail Avcıoğlu
Toys (HL) Laboratory & Business
Development Manager

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered.

220127895

220127895